
PARTS LIST

Chassis parts
JAN code(EAN) 品番 ⼊数 価格

TC10/4 CARBON CHASSIS KIT
(1/10 EP TOURING CAR CHASSIS KIT)

TC10/4 ALUMINUM CHASSIS KIT
(1/10 EP TOURING CAR CHASSIS KIT)

TC10/3 CARBON MAIN CHASSIS
Carbon plate / 2.25mm

TC10/3 ALUMINUM MAIN CHASSIS
(2.0mm)

TC10/4 TOP DECK 2.0mm
Carbon plate / 2.0mm

4A-002-101 TC10/4 Top Deck Stiffener A (0.5mm) 1pic

4A-008-003 TC10/4 REAR BODY MOUNT STAY

PF-04-501 TC10 EX HARD FOAM BUMPER

4B-900-001 TC10/4 FRONT BUMPER SET

4B-900-002 TC10/4 BODY POST SET

4B-012-001 BATTERY HOLDER SET

4B-001-001 TC10/4 UPPER BULKHEAD (A)
for FL&RR 1pic

4B-002-001 TC10/4 UPPER BULKHEAD (B)
 for FR&RL 1pic

4573448248892 1 \2,900

4573448248908 1 \2,900

4573448248878 1set \1,000

4573448248885 1set \1,380

4573448248854 1 \800

4573448248861 1set \950

4573448248830 1 \700

4573448248847 1 \2,000

4573448248823 4A-002-001 1 \3,100

4573448248816 4A-000-101 1 \89,800

4573448247277 3A-001-001 1 \11,000

Pege 1
品名

4573448248809 4A-000-001 1 \89,800

4573448248229 3A-001-101 1 \12,000



Chassis parts
JAN code(EAN) 品番 ⼊数 価格

4B-001-051 Pivot bush (0-1.0) 2pic
Off set 0.5mm type

4B-001-052 Pivot bush (0.5) 2pic
Off set 0mm type

4B-003-001 TC10/4 LOWER BULKHEAD 1pic

4B-003-101 TC10/4 Rear body mount stay blok 2pic

4B-003-011 TC10/4 Alu Front Shock Tower 1pic

4B-003-021 TC10/4 Alu Rear Shock Tower 1pic

4B-004-002 TC10/4 BEARING HOLDER 4pic

TC10/3 MOTOR MOUNT

MOTOR MOUNT SHAFT

REAR ROLL POST

SERVO MOUNT  TC10/3

ST BELLCRANK 2pic

4B-010-001 TC10/4 ST BELLCRANK PLATE
<< Press-fit bearing >>

ST BELLCRANK POST

4573448248984 1 \1,900

4573448247482 3B-011-001 2 \980

4573448247444 3B-007-001 1 \3,800

4573448247468 3B-009-001 2 \2,980

4573448247437 3B-006-001 1 \900

4573448247451 3B-008-001 1 \900

4573448248977 4 \950

4573448247420 3B-005-001 1 \6,500

4573448248953 1 \1,980

4573448248960 1 \1,980

4573448248939 1 \3,350

4573448248946 2 \1,280

Pege 2
品名

4573448248915 2 \980

4573448248922 2 \980



Suspension parts
JAN code(EAN) 品番 ⼊数 価格

ALU KNUCKLE 1pic

4C-002-001 ALU KNUCKLE ARM (B) 1pic
for TC10/4 Front

ALU KNUCKLE ARM 1pic

4C-003-001 ALU CASTER BLOCK (B) 1pic
for TC10/4 Front

ALU CASTER BLOCK 1pic

OUTER PIN BUSH 
(deg 2/2.5/3/3.5/4) 2set

HV KINGPIN PIPE 2pic

HV KINGPIN SHIM 4pic

4C-005-001 TC10/4 Alu Lower sus arm 1pic
CNC aluminum A7075 / 3.0mm

LOWER ARM OUTER PIN 2pic

4C-012-001 Roll bar holder & Roll bar ball set
for 1 car

DROOP HOLDER
for 1 car

HIGH SPEC 6mm BALL BUSH  2set
for 1 car

3C-015-003 6mm BALL BUSH ORING  8pic4573448248250 8 \500

4573448247673 3C-016-001 1 \650

4573448247659 3C-015-001 2set \980

4573448247574 3C-006-001 2 \600

4573448249028 1 \980

4573448247598 3C-008-001 4 \500

4573448249011 1 \2,480

4573448247550 3C-004-001 2set \1,000

4573448247581 3C-007-001 2 \500

4573448249004 1 \1,800

4573448247543 3C-003-001 1 \1,800

4573448248991 1 \1,500

4573448247536 3C-002-001 1 \1,500

Pege 3
品名

4573448247529 3C-001-001 1 \1,800



Suspension parts
JAN code(EAN) 品番 ⼊数 価格

HIGH SPEC 5mm BALL CAP  2set
L:16pcs  S:4pcs

AXON ANTI ROLL BAR TC10/3 F&R 1.2mm

AXON ANTI ROLL BAR TC10/3 F&R 1.3mm

Damper parts
HIGH BIG BORE SHOCK5

Shim 3x0.2 x4
HIGH BIG BORE SHOCK5 
HVF LOW FRICTION CYLINDER (2pic)

HIGH BIG BORE SHOCK4 UPPER CAP (4pic)

HIGH BIG BORE SHOCK5 LOWER CAP (4pic)

HIGH BIG BORE SHOCK4 SPRING DIAL (4pic)

HIGH BIG BORE SHOCK5 PISTON (4hole/4pic)

HIGH BIG BORE SHOCK5
PISTON ROD GUIDE (4pic)

PRECISION SHOCK BLADDER V2 
TYPE FLEX NBR 4pic

HIGH BIG BORE SHOCK5
HVF PISTON ROD L16.8 (2pic)

MICRO O-RING 2 (Oil bleed type) 4pic4573448248366 OR-SO-202 4 \500

4573448243965 DB-NB-105 4 \500

4573448248304 DT-SP-403 2 \1,280

4573448248298 DT-SP-402 4 \980

4573448248311 DT-SP-404 4 \900

4573448248328 DT-SP-409 4 \1,500

4573448247239 DT-SP-311 4 \1,700

4573448248335 DT-SP-410 2 \2,280

4573448247161 DT-SP-306 4 \1,500

4573448248281 DT-AS-005 1set \9,980
Cylinder x4/Upper cap x4/Lower cap x4/Spring dial x4/Piston x4

16.8mm piston rod x4/Piston rod guide x4/6mm hex ball x8
Shock cap & end parts/V2 bladder/Micro O-ring 2 x4/E-ring x10

4573448247246 3C-014-002 1 \800

4573448247253 3C-014-003 1 \800

Pege 4
品名

4573448247680 3C-017-001 2set \1,200



Damper parts
JAN code(EAN) 品番 ⼊数 価格

HIGH BIG BORE SHOCK5
SHOCK TOP/END,SPRING CUP PARTS
HIGH BIG BORE SHOCK 
PISTON ROD E-RING (10pic)

WORLD SPEC SPRING HLS-16 C2.65 (Gold)
16mm Linear Rate Type

*TC10/4 standard
WORLD SPEC SPRING HLS-16 C2.7 (Red)
16mm Linear Rate Type

WORLD SPEC SPRING HLS-16 C2.75 (Orange)
16mm Linear Rate Type

*TC10/4 standard
WORLD SPEC SPRING HPS-17 C2.5-2.8 (Blue/Red)
17mm Progressive Rate Type

Drive parts

WHEEL HUB AXLE for TC10/3 / 4mm (1pic)
Hub x1/Pin x1/O-ring x1

DRIVE PIN 2mm x 10mm (4pic)

PG-SW-002 Wheel spacer (0.2mm 8pcs)

PG-SW-105 Alu Wheel spacer 0.5mm (4pcs)

ALU DJ BUSH SET for TC10/3 (2set)

ALU DJ BUSH for TC10/3 (2Pic)

LIGHTWEIGHT DOUBLE JOINT 
CROSS SHAFT (4Pic)

4573448244474 MJ-DP-Y002 4 \680

4573448244481 MJ-DP-Y003 MACHINE CUT CROSS SHAFT PIN (4Pic) 4 \400

4573448247871 3E-900-001 2set \1,980
Joint bush x 2/Cross shaft x 4/Cross shaft pin x 4/Clip x 4

4573448247710 3E-008-001 2 \1,280

4573448245778 8 \500

4573448249035 4 \500

4573448247697 3E-001-001 1 \800

4573448247703 3E-002-001 4 \300

4573448248434 ST-HL-6275 2 \980

4573448248441 ST-HP-7013 2 \980

4573448248410 ST-HL-6265 2 \980

4573448248427 ST-HL-6270 2 \980

4573448248359 DT-SP-415 2 \950

4573448241589 DT-SP-005 10 \200

Pege 5
品名



Drive parts
JAN code(EAN) 品番 ⼊数 価格

TC10/3 FRONT AXLE SHAFT (1pic)

TC10/3 FRONT DRIVE SHAFT (1pic)

TC10/3 REAR AXLE SHAFT (1pic)

TC10/3 REAR DRIVE SHAFT (1pic)

REAR CROSS SHAFT SET (2pic)

DRIVE SHAFT Inner pin (4pic)

4E-018-003 DRIVE ROLLER (520 size) 4pic

TC10/3 SPOOL DRIVE CUP (2pic)
 Spool drive cup x2/spool cup shim x2

SPOOL PULLEY 38T

4573448247796 3E-019-002 2 \1,850

4573448247802 3E-019-501 1 \900

4573448247789 3E-017-002 E-RING M1.5 (10pic) 10 \300

4573448249042 4 \500

4573448247765 3E-016-001 2 \500

4573448247772 3E-017-001 4 \450

4573448247741 3E-014-001 1 \980

4573448247758 3E-015-001 1 \980

4573448249141 4E-900-003

TC10/4 REAR DRIVE SHAFT SET (2pic)

2 \4,000
Rear axle shaft x2/rear drive shaft x2/rear cross shaft x2
drive shaft pin x2/520  drive roller x4/E-ring M1.5
drive pin 2mm x 10mm x2/set screw 3mm x 2.5mm x2

4573448247727 3E-012-001 1 \980

4573448247734 3E-013-001 1 \980

4573448247888 3E-900-002

TC10/3 FRONT DRIVE SHAFT SET (2set)

2set \5,800
Joint bush x 2/Cross shaft x 4/Cross shaft pin x 4/Clip x 4
front axle shaft x2/front drive shaft x2/drive shaft pin x2
520  ball bearing x4/E-ring M1.5

Pege 6
品名

4573448244498 MJ-DP-Y004 JOINT BUSH CLIP (4Pic) 4 \300



Drive parts
JAN code(EAN) 品番 ⼊数 価格

4E-900-004 TC10/4 GEAR DIFF SET

4E-900-005 TC10/4 GEAR DIFF REPAIR PARTS
oil seal O-ring/P5 O-ring/drive pin 2mm x 10mm/bevel gear shim

TC10/4 GEAR DIFF DRIVE CUP (2pic)

GEAR DIFF PULLEY CASE  38T

GEAR DIFF BEVEL GEAR SET

TC10/4 GEAR DIFF SEAL (1pic)
0.15mm Type

4E-020-508 DIFF SHAFT INNER GUIDE (2pic)

4E-021-001 CENTER DRIVE PULLEY 20T
for TC10/4  (2 pairs)

PRECISION DRIVE BELT 348mm

PRECISION DRIVE BELT 351mm

4573448245020 BM-SZ-052 SPORTS BALL BEARING 5x2x2.5 ZZ 10pic 10 \1,700
4573448248472 BM-PGR-063-2 X10 RUBBER SEALED BEARING 630 2Pic 2 \600
4573448248496 BM-PGR-073-2 X10 RUBBER SEALED BEARING 730 2Pic 2 \600
4573448248557 BM-PGR-085-2 X10 RUBBER SEALED BEARING 850 2Pic 2 \600
4573448248632 BM-PGR-106-2 X10 RUBBER SEALED BEARING 1060 2Pic 2 \600
4573448248694 BM-PGR-151-2 X10 RUBBER SEALED BEARING 1510 2Pic 2 \650

4573448246799 TB-A30-348 1 \900

4573448246782 TB-A30-351 1 \900

4573448249097 2 \400

4573448249103 1 \1,300

4573448249080 4E-020-503 1 \300

4573448243156 OR-GD-004 FLEX SLICON RING for GEAR DIFF (P5) 2pic 2 \500

4573448247826 3E-020-501 1 \1,100

4573448247833 3E-020-502 1 \1,100

4573448249066 1set \1,000

set screw M3x2.5/M2 hex screw

4573448249073 4E-020-002 2 \1,900

Pege 7
品名

4573448249059 1set \5,380Gear diff pulley case/gear diff drive cup/bevel gear set/oil seal
oil seal O-ring/P5 O-ring/drive pin 2mm x 10mm/bevel gear shim
O-ring guide/set screw M3x2.5/M2 hex screw



Shim/Other parts
JAN code(EAN) 品番 ⼊数 価格

ALU HEX BALL 5mm (4pic)

ALU HEX BALL 6mm (4pic)

4573448247949 3G-003-001 Alu M3 SHIM / 0.5t TC10/3 standard 5 \650
4573448247970 3G-003-004 Alu M3 SHIM / 1.0t TC10/3 standard 5 \650
4573448247994 3G-003-006 Alu M3 SHIM / 2.0t TC10/3 standard 5 \650
4573448248014 3G-003-008 Alu M3 SHIM / 3.0t TC10/3 standard 5 \650
4573448248021 3G-004-001 SUS M3 SHIM / 0.5t TC10/3 standard 5 \650
4573448248038 3G-004-002 SUS M3 SHIM / 0.75t TC10/3 standard 5 \650
4573448248052 3G-004-004 SUS M3 SHIM / 1.0t TC10/3 standard 5 \650
4573448243293 PT-AA-320 Fusion Alu Turnbuckle 20mm (2pic) TC10/3 standard 2 \800
4573448243316 PT-AA-328 Fusion Alu Turnbuckle 28mm (2pic) TC10/3 standard 2 \800
4573448243323 PT-AA-339 Fusion Alu Turnbuckle 39mm (2pic) TC10/3 standard 2 \900
Steel screw
4573448246829 NC-B2-032 SPS SCREW M2 / Button Head 2mm x 3mm 10pic  (steel) 10 \300
4573448246836 NC-B2-062 SPS SCREW M2 / Button Head 2mm x 6mm 10pic  (steel) 10 \300
4573448246843 NC-B2-082 SPS SCREW M2 / Button Head 2mm x 8mm 10pic  (steel) 10 \300

4573448249134 NC-C2-062 SPS SCREW M2 / Cap Head 2mm x 6mm 10pic  (steel) 10 \300
4573448246850 NC-F2-052 SPS SCREW M2 / Flat head 2mm x 5mm 10pic  (steel) 10 \300
4573448246867 NC-F2-062 SPS SCREW M2 / Flat head 2mm x 6mm 10pic  (steel) 10 \300
4573448246874 NC-F2-082 SPS SCREW M2 / Flat head 2mm x 8mm 10pic  (steel) 10 \300
4573448246935 NC-B3-052 SPS SCREW M3 / Button Head 3mm x 5mm 10pic  (steel) 10 \300
4573448246942 NC-B3-062 SPS SCREW M3 / Button Head 3mm x 6mm 10pic  (steel) 10 \300
4573448246959 NC-B3-082 SPS SCREW M3 / Button Head 3mm x 8mm 10pic  (steel) 10 \300
4573448246966 NC-B3-102 SPS SCREW M3 / Button Head 3mm x 10mm 10pic  (steel) 10 \300
4573448246973 NC-B3-122 SPS SCREW M3 / Button Head 3mm x 12mm 6pic  (steel) 6 \300
4573448247062 NC-B3-142 SPS SCREW M3 / Button Head 3mm x 14mm 6pic  (steel) 6 \300
4573448247079 NC-B3-162 SPS SCREW M3 / Button Head 3mm x 16mm 6pic  (steel) 6 \300
4573448246980 NC-F3-052 SPS SCREW M3 / Flat Head 3mm x 5mm 10pic  (steel) 10 \300
4573448246997 NC-F3-062 10 \300
4573448247000 NC-F3-082 10 \300
4573448247017 NC-F3-102 10 \300
4573448247024 NC-F3-122 6 \300
4573448247031 NC-F3-142 6 \300
4573448247048 NC-F3-162 6 \300
4573448246881 NC-B4-121 4 \300

SPS SCREW M3 / Flat Head 3mm x 10mm 10pic  (steel)
SPS SCREW M3 / Flat Head 3mm x 12mm 6pic  (steel)
SPS SCREW M3 / Flat Head 3mm x 14mm 6pic  (steel)
SPS SCREW M3 / Flat Head 3mm x 16mm 6pic  (steel)
SPS SCREW M4 / Button Head 4mm x 12mm 4pic  (steel)

4573448247932 3G-002-001 4 \980

SPS SCREW M3 / Flat Head 3mm x 6mm 10pic  (steel)
SPS SCREW M3 / Flat Head 3mm x 8mm 10pic  (steel)

Pege 8
品名

4573448247925 3G-001-001 4 \980



Shim/Other parts
JAN code(EAN) 品番 ⼊数 価格

Set screw
4573448244955 NC-S3-251 6 \200
4573448246898 NC-S3-041 6 \200
4573448245662 NC-S3-061 6 \200
4573448245679 NC-S3-081 6 \200
4573448246904 NC-S3-101 4 \200
4573448246911 NC-S3-121 4 \200
4573448246911 NC-S3-141 4 \200
4573448246928 NC-S3-141 4 \200

4573448249127 NC-S3-041S 6 \200

TC10/3 Option parts
4573448242982 BM-PG-023 X10 BALL BEARING 520 2pic 2 \900
4573448241428 BM-PG-011 X10 BALL BEARING 630 2pic 2 \900
4573448242999 BM-PG-025 X10 BALL BEARING 730 2pic 2 \950
4573448241381 BM-PG-001 X10 BALL BEARING 850  2pic 2 \950
4573448241442 BM-PG-015 X10 BALL BEARING 1060  2pic 2 \950
4573448241404 BM-PG-005 X10 BALL BEARING 1510  2pic 2 \1,150

LIGHTWEIGHT ALU SERVO HORN 18mm
for FUTABA

LIGHTWEIGHT ALU SERVO HORN 18mm
for SANWA / KO

MOTOR MOUNT SHAFT for SPUR GEAR DTS

SPRING TITANIUM SCREW 
 (Button Head 4mm x 12mm 4pic)

TC10/3 FRONT ROLL POST

TC10/3 REAR ROLL POST / Type B

TC10/3  ALU BODY STOPPER 1pic

4573448248243 3B-008-002 1 \950

4573448248199 3H-003-001 1 \1,600

4573448248175 NT-B4-121 4 \500

4573448248236 3B-008-501 1 \950

4573448244511 MS-SA-S001 1 \1,980

4573448248151 3B-006-003 1 \900

8 \300

4573448244504 MS-SA-F001 1 \1,980

HEAVY TIGHT SET SCREW (3mm x 12mm) 4pic
HEAVY TIGHT SET SCREW (3mm x 14mm) 4pic
HEAVY TIGHT SET SCREW (3mm x 14mm) 4pic

SILVER SET SCREW (3mm x 4mm) 6pic

4573448247130 PG-PB-061S BODY PIN 6mm (8pic)

品名

HEAVY TIGHT SET SCREW (3mm x 2.5mm) 6pic
HEAVY TIGHT SET SCREW (3mm x 4mm) 6pic
HEAVY TIGHT SET SCREW (3mm x 6mm) 6pic
HEAVY TIGHT SET SCREW (3mm x 8mm) 6pic
HEAVY TIGHT SET SCREW (3mm x 10mm) 4pic

Pege 9



TC10/3 Option parts
JAN code(EAN) 品番 ⼊数 価格

TC10/3 ALU REAR T-BRACE 1pic

CARBON KNUCKLE ARM 1pic

CHASSIS WEIGHT 5g

CHASSIS WEIGHT 3g

4A-007-002 TC10/4 Bulkhead stiffener (1.0mm) 1pic

CARBON BUMPER BRACE

BATTERY MOUNT SET

C-CLIP 6mm (8pic)

DIRECT ALU SPRING CUP
for HIGH BIG BORE SHOCK5  (2pic) 

4573448248342 DT-SP-414 2 \1,300

4573448247376 3A-011-001 CARBON BATTERY STOPPER  2pic 2 \1,000

4573448247666 3C-015-002 8 \500

4573448247369 3A-009-001 1 \1,300

4573448247512 3B-900-003 1set \3,400

4573448248182 3H-001-002 1 \1,300

4573448249110 1 \700

4573448248212 3A-012-001 1 \1,500

4573448248137 3H-001-001 1 \1,300

Pege 10
品名

4573448248205 3H-004-001 1 \1,800


